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4. ATTIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 TipéC Tou Agiktn Hyopegiwong Aepogeptou Hyou Tou dokidiou didovral aTo £MIOUVATTTONEVO BIAypapuad
0Tn ogAida 8 og ouvdapTnon pe Tnv ouxvornta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O TrapakdTw E1abuicuévog Aeiktng HYopEiwong yia aopa CUXVOTATWY amd 100Hz wg 3150Hz eival
amotéAeopa agiohéynong oUuguwva pe o péTutro EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

Tup@wva pe To MpoéTutro MpoiévTog / According to the Product Standard EN 14351-1:2016
AlomoTtweeioa niyf / Determined value
T 1aBuiouévog Acgiktng Hyopeiwong / Weighted Sound Reduction Index:
Rw (C;Ct) = 41 (-1;-4) dB
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Agiktng Hxoueiwong

Sound Reduction Index ISO 10140-2:2010

oUp@wva e Tolaccording to

Karaokeuaotrig/Manufacturer: ALUMINCO AE. / ALUMINCO S.A Ovopaoia TrpoidvTog/Product name: AipuAho avaoupdpevo £mdAAnio
AvaBémg/Client: ALUMINCO AE./ ALUMINCO S.A koO@wpa ahoupiviou Aluminco SL2700 Great Wide - Low Frame with
Eykataoraon)/ Installation: ALUMINCO A.E. / ALUMINCO S.A Narrow Interlock / Double lift-and-slide aluminium window Aluminco

SL2700 Great Wide - Low Frame with Narrow Interlock
@dAapoi dokipwv/Test rooms: FW

Huepopnvia Tapaywyrig / Production date : 01/06/2021
Huepounvia dokiprig/Testing date: 04/06/2021

Aiaatdoeig Sokipiou / Sample dimensions : 2000 x 2200 mm

Meplypagn Tou dokipiou & ¢ didtagng Tomobémoang / Sample & mounting description:

AfpUAAC OVaCUPOUEVO ETTAANAC KoUQwHA aAoupIviou e OTevr| eTTaAANAic Kal XounAd odnyo, roroBeTnuévo Bdoel Tou TpoTdTrou ISO
10140-2:2010. AITTAf udhwan guvokikoU Traxoug 35.52mm. E§wTepikog uahotrivakag (4 + 4 + 0,2) 8,76mm laminate, didkevo 16mm pe
Argon (90%), ecwTepikGg uahoTrivakag (5 + 5 + 0,2) 10,76mm laminate. Bacikég BIACTAOEIG: AIGOTACEIS TrapaBupou: MAdTog 2000 mm
x "Yyog 2200 mm. ®UAo udAwaong: MAarog 882 mm x “Ywog 1980 mm. 2 Qty,

Double lift-and-slide aluminium window with narrow face widths and a low frame, installed according to ISO 10140-2:2010. Double
glazing thickness of 35.52mm. Outer glass (4 + 4 + 0.2) 8.76mm laminate, 16mm gap with Argon (90%), inner glass (5 + 5 + 0.2)
10.76mm laminate. Basic Dimensions: Window dimensions: Width 2000 mm x Height 2200 mm. Glass Leaf: Width 882 mm x Height

1980 mm. 2 Qty..

S Bokipiou/S test specimen: 4,40 m?
Emipaveiakr pafa/Mass per unit: kg/m?
Oepuoxpaaia/Temperature: 20 Ce
Ixenkr uypaoia/Relative humidity: 50 %
Zramikr Trieon/Static pressure 101 kPa

V Ooidpou Exmroptig/V Source Room: 56 m?
V Qaidpou Afync/V Receiving Room: 51 m?

f(Hz) | R(0B) | Rma(dB) |

50 15,4 31,4
63 26,4 39,6
80 24,6 50,2

100 26,2 48,7
125 26,9 56,8
160 27,2 49,7
200 29,0 55,0

250 321 50,8
315 34,1 54,6
400 36,6 59,9
500 40,1 63,4

630 41,9 67,3
800 41,8 72,56

1000 411 75,9
1250 42,7 77,6
1600 431 78,6

2000 43,0 78,8
2500 43,5 73,8
3150 444 69,0
4000 45,7 66,6
5000 45,5 61,4

Zopguwva pe to Mpotutro Mpoidvtog / According

to the Product Standard EN 14351-1:2016

AamoTweeica Tip / Determined value

IraBuiopévog  Aeiktng  Hyopgiwong
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CUPQWVA ME Ta OTOTEMETHATO WETPHOEWY OF

BaAGpOUG BOKIMWY OF TPITOOKTGREG

050—3150 =-1 dB CSU‘.SDDU =-1 dB C‘IUD—SDDU = 0dB

Weighted Sound Reduction Index . _ g
according to measurement results in test rooms in Cusoa150 & ub Cusos000= 6 dB Cirtoos000 = -4 dB

third octaves

Rw (C;Ct) = 41 (-1;-4) dB
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